



MATERIAL TESTING LABORATORY
DEPARTMENT OF TEACHER TRAINING IN CIVIL ENGINEERING
FACULTY OF TECHNICAL EDUCATION
KING MONGKUT'S UNIVERSITY OF TECHNOLOGY NORTH BANGKOK

1518 Pracharat 1 Road. Wongsawang, Bangsue, Bangkok 10800 Tel. 02-5552000 ext 3247,3253, Fax. 02-5878260

Compression Test Results

Client : บริษัท พีพี.เอ็นจิเนียริ่ง 2015 จำกัด

Address : 105/176 ถนนปทุมสายใน ตำบลบางชะแยง อำเภอเมือง จังหวัดปทุมธานี 12000

Type of Specimen : SPUN MICRO PILE Ø 200 mm. x 1.50 m.

Test Condition : Compression

Project : -

Project Location : -

Specimen I.D.	Diameter (cm)	Length (cm)	Area (cm ²)	Date of Testing	Ultimate Load		Remark
					(kg)	(Ton)	
No.1	20.0	150.0	314.16	22/10/58	69,380	69.38	
No.2	20.0	150.0	314.16	22/10/58	73,470	73.47	
No.3	20.0	150.0	314.16	22/10/58	58,980	58.98	

Tested by :



(Mr.Songkran Kamkod)

Checked by :



(Asst.Prof.Dr.Sirisak Kongsomsaksakul)

(Asst.Prof.Dr.Sakda Katawaethwarag)

Head of Department



Note : 1.The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.